



DATE: 05/08/2015

SGS Egypt Free Zone Laboratories Unit.
Minerals Laboratory

Overseas Trades
New Damietta , Kafrawy St. , In Front Of Vodafone Branch ,
Damietta, Egypt
Egypt

Report of Analysis: EG15-02154.002

Ref. MIN15-0923-2
 SAMPLE TYPE : One sample of Salt SAMPLED BY : SGS .OP
 ANALYSED : 05/08/2015 RECEIVED : 04/08/2015
 COMPLETED : 05/08/2015

SAMPLE COMMENT :
 One sample of Salt approx. 2kg packed in a plastic
 Plastic bag sealed with sgs seal no.(#P6236678#)
 The sample was submitted and identified by the client

REPORT COMMENT :
 TRACIBLE TO:-
 1-Oven # Inv. MN 003
 2-Muffle Furnace # Inv. MN 004
 3-Analytical Balance # Inv. MN 001
 4-Analytical Balance # Inv. MN 002

This laboratory is accredited under ISO/IEC 17025. The results reported herein have been performed in accordance with the laboratory's term of accreditation except calibrations/tests marked with an asterisk (*) in this report which are not within the scope of accreditation for our laboratory.

Test Name	RESULT	UNIT	Method
Moisture	6.19	%	ASTME534:2003*
Purity(as Sodium Chloride)	95.530	%	ASTME534/2003*
Water Insoluble Matter	0.47	%	ASTME534:2003*
SO4	1.85	%	ASTME534:2003*
Ca	0.28	%	ASTME534/2003*
Mg	0.70	%	ASTME534/2003*
CaSO4	0.95	%	ASTME534/2003*
MgSO4	1.47	%	ASTME534/2003*
MgCl2	1.58	%	ASTME534/2003*

** End of Report **

AUTHORISED SIGNATORY

Ahmed Zaki-Minerals lab Manager

050820151736000005395

Page 1 of 1

This report is issued by the Company under its General Conditions for Inspection and Testing Services (copy available upon request). The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale. Stipulations to the contrary are not binding on the Company. The Company's responsibility under this report is limited to proven negligence and will in no case be more than ten times the amount of the fees or commission. Except by special arrangement, samples, if drawn, will not be retained by the Company for more than three months. The information stated in this report (or certificate) is derived from the results of inspection or testing procedures carried out in accordance with the instructions of our Client, and/or our assessment of such results on the basis of any technical standards, trade custom or practice, or other circumstances which should in our professional opinion be taken into account. This report reflects results only of the standards or procedures identified to tests conducted & are limited to the samples tested. The test document cannot be reproduced in any way, full context or, partial without the prior approval in writing of the SGS Egypt lab.

SGS Minerals

Alexandria, Amira, Amria Free Zone, Egypt. Tel: (+20 3) 4500170, 4500166, 4500168 Fax: (+20 3) 4500168
 Email:Ahmed.Zaki@sgs.com, web site: www.sgs.com.eg

Member of the SGS Group (Société Générale de Surveillance)